Cé€

HYDRA18

-
em—
e
—
=
—
E—
—

SMONTAGOMME SEMI-AUTOMATIC
SEMIAUTOMATICO TYRE CHANGER



CASSONE

CHASSIS

RAHMEN

CAISSON

BASTIDOR

104

102




Ref. Code Description Specification |Q ty Note
101 CE100S. 1. 00 Body 1
102 Rubber washer 52X42%X20 4
103 Lever 207 1
104 Rim support 395X125X23 1
105 Flat washer ?6 4
106 Screw M6X16 10
107 Flat washer 5 2
108 Screw M6X16 1
109 PU hose @ 8%5H some
110 Flat washer 5 4
111 Elastic washer 5 2
112 Nut M5 2
113
114 Screw M5X16 2
115 Union G1/4"-98 1
116 Air supply union G1/4” (inside) 1
117 Union 3-G1/4” i
118 Alr regulator 0.1-1. OMpa 1
119 Pressure gauge 0.1-1.0Mpa G1/8” | 1
120 Screw M5X12 2
121 Locking nut 1
122 Fixing bracket 1
123 Pressure reducing valve 0.1-1. OMpa 1 AdeSt to 3. SMpa
124 Union G1/4"~48 3
125 Union G1/4"-98 1
126 Ring o13XTX3 2
127 Union 2-G1/4” 1
128 Nut G1/4” 2
129 Inflating hose 2-G1/4” 1
130 Inflating gun 0. 1-1. OMpa 1
131 Power cable 1
132 LC112.00. 01 Side panel 1
133 Nut, M8 3
134 Elastic washer 8 3
135 Flat washer 8 3
136 Screw M8X20 3
137
138
139
140 Hose 0.1.7.8.9 2/each
141 Screw M3X6 1
1-A Air regulator assembly 1
1-B Valve assembly 1
1-C Inflating gun assy 1
142 Protection cover 1
143 Protection cover lable 1
144 Voltage label 1




COLONNA

N SAULE

COLONNE COLUMNA

227

=

WA
@

.,

232




Note

Ref. Code Description Specification |Q tyl
201 Mounting head E: 1
202 GT890. 03. 12 Roller 1
203 GT890. 03. 13 Screw 1
204 Screw MI0X25 1 8.8 class
205 GT890.03. 11 Washer 1
206 Screw M12X16 2
207 GT890. 03. 10 Shock absorber 1
208 GT850. 03. 04 Mounting bar S36 1
209 GT890. 03. 14 Handle cover 210 1
210 GT890. 03. 15. 01 Handle 1
211 GT850. 03. 03 Spring 1
212 GT890. 03. 07 Locking plate 1
213 Seeger ring 25 1
214 Locknut M10 2
215 Flat washer 10 2
216 Nut M10 1
217 Screw M10X70 1
218 GT850. 03. 03 Mounting bar long spring | @43X3X430 1
219 GT890. 03. 03 Knob M10 1
220 Screw M10X30 1
291 Handle wheel 1
222 GT850. 03. 02. 02 Horizontal arm 1
2923 Adjusting washer [e36 2
294 Locknut M16 1
2256 GT890. 03. 09 Washer for spindle 1
226 GT850. 03. 01 Spindle 1
227 LC810. 02. 00 Vertical arm 1
228 Screw M12X30 4
229 Elastic washer 12 4
230 Flat washer 12 4
231 Screw M12X12 2
232 GT850. 03. 05 Cover 1
233 Plastic protection cover] 1
234 Plaslic protection cover 1
238 Elastic washer 210 1
239 Vertical arm label 1




MOTORE/RIDUTTORE

MOTOR/GEAR BOX ELEKTRO-MOTOR/UNTERSETZER

MOTEUR ELECTRIQUE/REDUCTEUR MOTOR ELECTRICO/REDUCTOR

=
\ -
P~
™~
oJ
\O .




DY Tt

Ref. Code Description Specification |Q tyl Note
601 T-J.00. 04 Lower gearbox housing 1
602 Nut M8 5
603 Nut M10 18
604 Flat washer @10 18
605 Bearing 6208 1
606 T-J.00. 01 Spindle 325mm 1

1
607 Disk key 14X55 1
608 Bearing 6010 1
609 T-J.00.05 Gear wheel with support 1
610 T-J. 00. 04 Upper gearbox housing 1
611 Screw M8X30 5
612 Washer 10 10
613 Screw M10X200 4
614 Screw M10X160 2
615 Cap 40X25X8 1
616 Bearing 1
617 T~J. 00. 09 Worm screw i
618 Disk key 6X30 1
619 O-ring 1
620 Bearing 1
621 T-J. 00. 10A Belt pulley 1
622 Screw M8X12 1
623 Flat washer ] 1
624 Belt A26 1
625 T-J. 00. 08B Motor pulley 1
626 Motor support 1
627 Screw M10X45 4
628 Seeger ring 54 H 1
629 Washer 8
630 Disk key 1
631 Motor 110/200V-50/60HZ 1
632 Capacitor 1
633 Screw M5X16 1
634 Nut M5 1
6-A Motor assembly 1
6-B Gearbox assembly - 1




STALLONATORE

BEAD-BREAKER

REIFENABDRUCKER

DETALONNEUR

DESTALONADOR

~ 4

SN
\
Y,

S




Code

Ref. Description Specification |[Q ty Note
501 T-C. 03. 00 Bead break shoe 1
502 Washer ?14 1
503 T-C. 03. 03 Spindle 1
504 Screw M6X16 1
505 Seeger ring 364 1
506 1.C450. 04. 00A Bead break arm 1
507 Seeger ring 18+ 1
508 T-B. 04. 06 Spindle 1
509 T-B. 03. 02A Spring ?13(inside) X©2.5X901
510 T-B. 04. 05A Spacer 1
511 Washer @ 80X20X10 1
512 61890. 03. 14 Handle cover #11.6 1
513 Locknut MI1BX1.5 1
514 T-LS. 01. 01A Shaft for cylinder| 385mm 1
515 beeger ring 30# 1
516 T-B. 02. 08 Slide spacer 1
517 Y-ring @ 30X@ 20X7 1
518 Spacer 50 (length) X10X2.1 1
519 Union G1/8'-p8 1
520 Screw MBX25 12
521 Flat washer 6 12
522 T-LS. 01. 04A Cylinder cover 1
523 Pin M14X42 2
524 Nut M14-S19 2
525 O-ring @ 185%5. 7 1
526 Bowl P 185 2
527 T-LS. 01. 024 Piston 1
528 Nut M18X1.5 1
529 T-1.S. 01. 03B Cylinder body I
530 Nut M6 12
531 Union G1/8"-98 1
532 Quick deflate valve 1
533 Silencer G1/4” 1
5-A T-LS. 04. 00A Bead break cylinder assy| 1
5-B Quick deflate valve assembly 1
534 Bead breaker label 1
2935 T-K. 01. 08 Pressure reduce valve union G]/‘l” 1/8” 1




TAVOLA AUTOCENTRANTE

AUFSPANNTISCH
TABLA AUTOCENTRADORA

TURNTABLE
TABLE AUTOCENTREUSE




R

Ref. Code Description Specification |[Q ty Note
401 T-18Y. 00. 01 Turntable 1
402 Screw MI12X30 1
403 T-18Y. 00. 02 Turntable cap 1
404 Disk key 10X45 1
405 T-18Y. 00. 03 Clamp 4
406 T-18YK. 01.04. 00 | Slide 4
407 T-18Y. 00. 09 Slide plate 2
408 Flat washer 12 12
409 Elastic washer 12 8
410 Serew M12X30 4
411 T-18Y. 00. 08 Washer 4
412 T-18Y. 00. 06. 00 Connecting plate 4
413 Screw M12X83 4
414 Seeger ring 65+ 1
415 Seeger ring 12# 4
416 T-18Y. 00. 05. 00 Cylinder bracket 2
417 T-18X. 00. 00A Cylinder assembly | @70X262 2
417. 1] T-18X%. 00. 05 Cylinder rear housing 2
417. 2 T-18X. 00. 06 Unicon M8 8
417. 3 T-18X. 00. 02A Cylinder front housing 2
417. 4 Locknut M8 8
417. 5 T-18%. 00. 01A Shaft for cylinder 2
417. 6 Union P6 2
417. 17 Seeger ring 30# 2
417. § Y-ring @ 30X20X7 2
417. 9 O-ring @ 70X2. 65 4

417.10 Flat washer 12 2

417.11 Piston P 70X22%X11. 7 2

417.12 Locknut M12 2

417.13 Union @6 2

417. 14 Nylon strap 4X150 6

417.15 Wearable spacer | @20%23X20 2
418 PU hose ?6X4 some
419 Clamp cover 4
420 T-18X. 00. 03 Cylinder body 2
421 Union G1/8” 26 4
422 T-7J. 00. 02 Rotate union({inside) 1
423 Screw M3X6 4
424 Screw MBX20 2
425 O-ring P 60X2. 65 3
426 T-71. 00. 03 Rotate union(outside) 1
427 T-18YK. 01. 024 Wearable spacer 1
428 Spring pin P 4X16 8
4-A T-18Y.01. 00 Turntable assembly 1
4-B T-J. 00. 00 Rotate union complete 1




PEDALIERA

PEDALS-PLATE

PEDAL

PEDALIER

PEDALERA

301A




B e

Ref. Code Description Specification |Q ty Note
301 T-D. 02. 12R Pedal 2

3014 T-D. 02.12C Pedal 1
302 T-D. 02. 01 Spacer pedal 1
303 Screw M8X55 1
304 T-D. 02. 02 Spring 1
305 Seeger ring 148 2
306 Nut, M8 2
307 T-D. 02. 25 Spacer P
308 T-D. 02. 22A Connecting rod 1
309 Locknut M8 3
310 Flat washer 6 8
311 Nut M6 10
312 T-D. 02. 21A Bracket i
313 T-D. 02. 26A Spindle i
314 Screw M6X16 5
315 Elastic washer 6 8
316 T-D. 03. 01 Pedal bracket 1
317 Screw M6X30 1
318 T-D. 02. 15 Bracket 2
319 T-D. 02. 04 Spring 2
320 T-D. 01. 09 Connecting rod 1
321 Locknut, M8 2
322 T-D.02.10 Spacer 1
323 Screw M5X25 4
324 T-D. 02. 23A Reverse lever 16 1
325 Pin 4X12 1
326 Elastic washer P4 1
327 Pin M3X10 2
328 Elastic washer 23 2
329 Flat washer ?3 2
330 T-D. 02. 16 Switch bracket 1
331 Reverse switch 164 1
332 Switch cover 1
333 PU hose #8355 SOME
334 valve assemply 1
334. 1 Flat washer 10 L
334.9  T-D.02. 14 Valve body 1
334. 3 Union G1/87-98 1
334. 4 Union 61/8-%8 4
334. 5 T-D.02. 08 Spacer 10
334. § O-ring 217X4 12
334. 7 Spring pin @ 4X20 1
334. 8 T-D. 02. 13A Valve pin 1
335 T_D 02 05 Cam bracket 1
336 T-D. 01. 10 Cam 1
337 Screw M6X25 2
338 Fork plate spring 1
339 Screw M6X16 1
340 Valve assemble L
340. 1 Silencer G1/8” 1
340. 2 Union G1/8"-98 1
340.9 T-D.02. 14 Valve body L
340. 4 T-D. 02. 07 Valve pin 1
341 T-D. 02. 20 Spindle 1
342 Self-tap pin M3X10 2
343 Cam plate 1
344 Flat washer ?5 8
345 Elastic washer @5 4
346 Nut M5 4
347 Flat washer @10 2
348 Elastic washer ?10 2
349 Screw M10X25 2
350 Locknut M6 1
351 Flat washer o4 1
352 Screw M8X40 1
353

354




Dichiarazione di conformita - Declaration of Conformity
Konformitédtserkldrung - Déclaration de conformité
Declaracion de conformidad - Overensstemmelseserklaering
Samsverserklaering - Overensstimmande intyg
EG-Conformiteitsverklaring

WERTHER INTERNATIONAL S.p.A.
Via F.Brunelleschi, 12 42040 CADE’ (Reggio Emilia) Italy
Tel.++/+522/9431 (r.a.) Fax ++/+522/941997

con la presente dichiariamo che lo smontagomme modello
déclare par la presente que le monte-demonte pneus modéle
hereby we declare that the tyre changer model
hiermit erkldren wir, daBB das Reifenmontiergerét
por la presente declara, que I'’elevador modelo

HYDRA18

e stato costruito in conformita alle normative 73/23 CEE - 89/336 CEE e 98/37/CE
a été construite en conformité avec les normes 73/23 CEE - 89/336 CEE et 98/37/CE
was manufactured in conformity with the normes 73/23 CEE - 89/336 CEE and 98/37/CE

iin Ubereinstimmung mit den Richtlinien 73/23 CEE - 89/336 CEE und 98/37/CE hergestellt ist.

ha sido fabricado segun las disposiciones 73/23 CEE - 89/336 CEE y 98/37/CE

ble produsert i samsvar med direktivene 73/23/ EEC,89/336 EEC 98/37/ EEC).

CICACICICAC

‘ﬁw Waks

Cade,08/07/2005 Vice president lori Werter





